






INDEX 

SR. NO. DESCRIPTION PAGE 
NO. 

1. SUMMARY EIA IN ENGLISH 1 - 24 

2. SUMMARY EIA IN MARATHI 25 - 50 



Summary EIA Report for Establishment of 45 KLPD Molasses Based Distillery in the 
Existing Premises of 3,500 TCD Sugar Factory and 10 MW Co-generation Plant 

By 
Matoshri Laxmi Sugar & Cogeneration Industries Ltd. (MLSCIL) 

Satling Nagar, at post Ruddhewadi, Tal. Akkalkot, Dist. Solapur. 

1) THE PROJECT

Matoshri Laxmi Sugar & Cogeneration Industries Ltd. (MLSCIL) have planned to set up 
a 45 KLPD molasses based distillery in the premises of its 3,500 TCD sugar factory and 
10 MW co-generation plant located at post Ruddhewadi, Tal.: Akkalkot, Dist.: Solapur, 
Maharashtra. 
[...]
3. Shri Satlingappa Sangappa Mhetre Director 
4. Shri Bhagwan Dattatray Shinde Director 
5. Shri Shivraj Siddharam Mhetre Director 
6. Shri Datta Balbhim Shinde Managing Director 

 
 
 

2 
 



4) THE PRODUCTS  
 

The details of products as well as by-products under existing sugar factory and co-gen plant 
as well as proposed distillery activities have been presented in following table-  

 
Table 3 List of Products under Integrated Complex 

 
Industrial Unit Products Quantity 

Distillery (45 KLPD) 
(Proposed) 

Rectified Spirit (RS) 1,350 KL/M (45 KLPD) 
Extra Neutral Alcohol (ENA) 1,350 KL/M (45 KLPD) 
Ethanol 1,350 KL/M (45 KLPD) 
Impure Spirit 75 KL/M (2.5 KLPD) 
By–products  
Compost 39,110 MT/Season 
Biogas 28,800 M P

3
P/Day 

COR2R Gas 32 MT/Day 
Sugar Factory (3500 TCD) 
(Existing) 

Sugar 10,500 MT/M 
By - products  
Molasses 4,200 MT/M 
Bagasse 31,500 MT/M 
Pressmud 3,675 MT/M 

Co-Generation Plant 
(10 MW) (Existing) 

Electricity  10 MW 

 
Details of manufacturing process and flow chart for distillery, sugar factory and co-gen plant 
are given in Chapter 2 of the EIA Report.  

 
5) THE PURPOSE 

 
Alcohol has assumed very important place in the Country’s economy. It is a vital raw 
material for a number of chemicals and also a renewable source of energy. It has been a 
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic 
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also, 
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka 
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is 
not useful for beverages.  
 
Considering the above facts, management of MLSCIL has decided to go for establishment of 
the 45 KLPD molasses based distillery. Moreover, the trend for use of alcohol as an 
alternative to the mineral fuel oils is being established as the oil and natural gas sources are 
depleting at faster rates. It could, therefore, be seen that the demand for alcohol will be ever 
increasing.  

 
6) ENVIRONMENTAL ASPECTS 

 
MLSCIL has proposed to implement an effective ‘Environmental Management Plan’ and 
various aspects of the same are as follows:- 
 
 
 

3 
 



A. Water Use, Effluent Generation and its Treatment 
 

a. Water Use 
 
Details of water usage for the proposed distillery operations are as follows- 
 

Table 4 Water Consumption & Effluent Generation for Proposed Distillery 
 

No. Purpose 

Consumption (M P

3
P/Day) 

Effluent 
Generation 
(M P

3
P/Day) 

Disposal Crushing; 
180 Days 

Non-
Crushing; 

90 Days 
1. Domestic 5 (P

#
P1+P

§
P4)  P

#
P5 4.5  In proposed STP 

2.  Industrial     

 

Processing 360  
(P

♣
P210 + *150) 

 +  
Molasses –  

120 KL  

360 
 (P

#
P210+*150) 

 +  
Molasses – 

120 KL 

Raw Spentwash – 
335  
MEE Conc. Spent 
wash - 200 
MEE Condensate – 
130 
 
 

Raw Spentwash to the 
tune of 335 M P

3
P/Day shall 

be primarily treated in 
Bio-methanation Plant 
followed by concentration 
in Multi Effect 
Evaporator. 
Concentrated spentwash 
of 200 M P

3
P/Day shall be 

forwarded for Bio-
composting along with 
filler material 

Spent lees   -   90 Spent lees, condensate 
from MEE, other effluent 
such as cooling blow 
down, lab & washing shall 
be treated in proposed 
distillery CPU recycled in 
process. 

Lab & 
Washing 

*7  *7 5  

Cooling *65 *65 5 
Scrubber *2  *2 --  
Industrial 
Total 

434 
(P

♣
P210 + *224) 

 
(0 KL/KL of 

Alc.) 

434 
(P

#
P210+*224) 

 
(4.6 KL/KL of 

Alc.) 
 

Spentwash 200 
M P

3
P/Day 

(Spentwash @ 4.4 
KL/KL of Alcohol) 
+ Other Effluents 
230 M P

3
P/Day  

Total (1+2)  439  
(P

♣
P210 + 

*224+ P

§
P4+ P

#
P1) 

99.77 % i.e. 
100 %Recycle   

439 
(P

#
P215 + *224) 

(4.6 KL/KL of 
Alc.) 

50 % Recycle 

--  §  Total available sugar 
Cane Condensate –                   
2380 MP

3
P/Day  

 
 

Note:   # - Fresh water taken from Sangolgi Bk. Bandhara 
            § - Treated water from STP  P

    
            * - Treated water from Distillery CPU 
P

                  ♣  
P- Sugar Factory Cane Condensate Recycle 

 
 

4 
 



Table 5 Water Consumption & Effluent Generation w.r.t. Sugar Factory & Co-gen  
 

Sr. 
No. 

Category Water Consumption (M P

3
P/day) Effluent 

Generations 
(M P

3
P/day) 

Disposal 

Crushing; 
180 Days 

Non-Crushing 
(Co-gen); 
50 Days 

1.  Domestic 24 
(P

#
P2.4 + P

§
P21.6) 

24 
(P

#
P2.4 + P

§
P21.6) 

23.5 Treated in Proposed 
Sewage Treatment 
Plant  

2.  Industrial     
a. Processing *1430 -- 60 The effluent from the 

sugar factory & co-
gen to the tune of 200 
M P

3
P/Day shall be 

treated in state of art 
Effluent Treatment 
Plant (ETP) provided 
on site.  

b. Cooling *312 P

#
P312 30 

c. Boiler 300  
(P

#
P147 +*153) 

P

#
P300 30 

d. DM Back 
Wash 

P

#
P70 P

#
P70 70 

e. Lab & 
Washing 

*10 … 10 

f. Ash 
Quenching 

*5 P

#
P5 -- 

Industrial 
Total 

(a+b+c+d+e) 

2127 
(P

#
P147 + *1980) 

P

#
P687 

 
200 

3.  Grand Total 2151 
(P

#
P149.4 + *1980 

+ P

§
P21.6) 

93% Recycle 

711 
(P

#
P689.4 +P

§
P21.6) 

-  

Note: P

#
P - Fresh water taken from Sangolgi Bk. Bandhara 
* - Cane Condensation Water 
P

§ 
P- Treated water from STP 

CPCB Norms: Water Consumption; 100 Lit/MT Cane: 42.6 Lit./MT Cane Crushed, 
93% Condensate Recycle and Effluent Generation; 100 Lit/MT Cane: 57.14 
Lit./MT Cane crushed. 

 
Total water requirement for 45 KLPD distillery project would be 439 M P

3
P/Day. During sugar 

cane crushing season (180 days) out of total water required 210 M P

3
P/Day would be sugar cane 

condensate, 224 M P

3
P/Day would be recycled water from proposed CPU, 4 M P

3
P/Day would be 

treated water from STP and 1 MP

3
P/Day would be fresh water for domestic purpose. It could be 

seen that during sugar cane crushing season 99.7% i.e. 100% recycled water will be used 
for proposed distillery. No any fresh water except for domestic purpose will be required 
during crushing season. During non crushing season of sugar factory out of total water 
requirement only 215 M P

3
P/Day would be fresh water (4.7 KL/ KL of Alcohol) taken from 

Sangolgi Bk. Bandhara will be required for distillery. Remaining 224 M P

3
P/Day (50% recycled) 

would be recycled water from proposed CPU.  
 
In existing sugar factory & co-gen plant, total water requirement for various industrial 
activities in MLSCIL is to the tune of 2,151 M P

3
P/Day. Out of total water requirement, 2,127 

M P

3
P/Day is for industrial purpose & 24 M P

3
P/Day for domestic purpose. Moreover for industrial 

purpose 1,980 M P

3
P/Day (92%) is utilized from sugar cane condensate. Remaining quantity of 

5 
 



149.4 M P

3
P/Day (7%) is fresh water taken from Sangolgi Bk. Bandhara. About 21.6 M P

3
P/Day 

(1%) of STP treated water will be recycled for flushing purpose & 2.4 M P

3
P/Day is fresh water.  

 
b. Effluent Treatment 
 
i) Domestic Effluent 
 
Quantity of domestic effluent from proposed distillery unit would be 4.5 M P

3
P/Day whereas of 

existing sugar factory is to the tune of 23.5 M P

3
P/Day. The same shall be treated in proposed 

STP plant. Treated water from STP shall be used for flushing purpose.  
 
ii) Industrial Effluent 
 
Effluent generated from proposed 45 KLPD distillery plant would comprise of raw spentwash 
@ of 335 KL, spent lees @ 90 KL and other effluents viz. cooling blow downs, lab & 
washing @ 10 M P

3
P/Day. Raw spentwash shall be primarily treated in Bio-methanation plant 

followed by concentration in MEE. Concentrated spentwash @ 200 M P

3
P/Day shall be 

forwarded for bio-composting along with press mud, boiler ash and yeast sludge. Effluents 
like MEE condensate (130 M P

3
P/Day), spent lees (90 M P

3
P/Day) and other effluents 10 M P

3
P/Day 

shall be treated in proposed distillery CPU.  
 
Further, effluent form existing sugar factory and co-gen plant @ 200 M P

3
P/Day is being treated 

in full fledge Effluent Treatment Plant (ETP) provided on site.  
  

Table 6 Spentwash Characteristics 
 

Sr. 
No. 

Parameter Before 
Bio-Methanation 

After 
Bio-Methanation 

After Bio-
Methanation and 

Concentration 
1.  pH 3.9 – 4.5 7.0 – 7.8 6.5 – 8.0 
2.  Total Solids (mg/l) 1,00,000- 1,15,000 20,000 – 25,000 60,000 – 80,000 
3.  Suspended Solids 15,000 – 20,000 5,000 – 7,000 10,000-15,000 
4.  Total Dissolved 

Solids 
80,000 – 90,000 15,000 – 18,000 50,000–65,000 

5.  BOD (mg/l) 60,000 - 80,000 9,000 – 12,000 35,000 – 50,000 
6.  COD (mg/l) 1,20,000-1,40,000 30,000 – 35,000 70,000 – 90,000 

 
Table 7 Availability of Press Mud &Filler Materials for Spentwash Composting 

 

No. Description Quantity 
1.  Sugar Cane Crushing 3,500 MT / Day 
2.  Working Days  180 Days 
3.  Total Crushing  6,30,000 MT / Season 
4.  Pressmud Quantity (4 % of total cane crushed)  25,200 MT 
5.  Other Filler Materials (Boiler Ash, Yeast Sludge) 2700 MT + 6020 MT = 

8720 MT 
6.  Total Filler Material available for composting  33,920  MT 

 
 
 

6 
 



Table No. 8 Spentwash Generation from Distillery 

No. Description Quantity 
1. Quantity of spentwash generated 335 M P

3
P/Day 

2. Quantity of spentwash after bio-methanation & concentration 200 M P

3
P/Day 

3. Working days 270 Nos. 
4. Total quantity of spentwash generated 54,000 M P

3
P/Season 

 Proportion for Composting Process; Pressmud : Spentwash – 1: 2.5
 Solid Content in Filler Material and Spentwash (Conc.) – 30%
 Cycle of Composting - 45 Days
 Net Compost Produced – 16,525 MT
 Land requirement for composting – 8 Acres

The details w.r.t. mass balance for Spentwash bio-composting and land requirement for 
composting is appended at Appendix –F.  

7 



Figure 1 Flow Chart of Proposed Distillery CPU  
 

 
 

8 
 



Figure 2 Flow Chart of Sugar Factory ETP 

EqualisationTank

Feed Sump

Screen 
Chamber

(1.5 M  X1.5 M 
X 1.5 M )

O&G 
Removal

Tank
(1.5 M X1.5 M 

X 1.5 M)

Balancing Tank

Aeration Tank

( 18 M X 7 M X 1.5 M) ( 8 M X 9 M X 1.5 M) (7 M Ø 
& 3.5 M)

( 18 M X 9 M X  4.2 M)(8 M Ø 
& 3 M)

( 7 M  X 6 M  X 2 M)

Secondary 
Clarifier

Primary 
Clarifier

Excess Sludge

Sludge

RAS

SDB

Effluent  
325CMD

Neutralization
Tank

(2.3 M  X 2.3 M 
X 1 M )

PSF- Pressure Sand Filter
RAS- Return Activated Sludge
SDB- Sludge Drying Bed

PSF

(3 M  X 2.5 M  X 1.5 M)

Bio
Tower

( 6 M  X 6 M  X 9 M)

Treated 
Water

NO. PARAMETERS UNIT RAW  
EFFLUENT

TREATED 
EFFLUENT

1. pH --- 4 - 6 7 - 8
2. COD mg/lit 2500 - 2800 <250 mg/

3. BOD mg/lit 1000 – 1200 <100 mg/l

4. TDS mg/lit 1800 - 2200 <2100 mg/l

 

9 
 



B. Air Emissions 
 
Steam required for various operations in the MLSCIL distillery shall be taken from existing 
50 TPH and 30 TPH boilers. A common stack is provided for existing boilers of 65 M height. 
Following table gives details of existing boilers and D.G. Sets. 

 
Table 9 Boilers and D.G. Sets of MLSCIL 

 
Sr. 
No. Stack Number(s) Sugar Factory and Co-generation 

1 2 3 4 
1.  Attached to Boiler 1 Boiler 2 D.G. Set 1 D.G. Set 2 
2.  Capacity 50 TPH 30 TPH 160 KVA 500 KVA 
3.  Fuel type Bagasse Bagasse Diesel Diesel 
4.  Calorific Value 2200 

Kcal/Kg 
2200 Kcal/Kg -- -- 

5.  Fuel quantity 545 MT/Day 328 MT/Day 0.2 Lit/KWh 0.2 Lit/KWh 
6.  Material of 

construction 
M.S. M.S. M.S. M.S. 

7.  Shape Bent tubes 
Drum Round 

Bent tubes 
Drum Round 

Round 

8.  Height, AGL 65 M 5 M 
9.  Diameter 6.5 x 6.5 M  6.5 x 5 M 0.2 M 
10.  Pollution Control 

equipment 
Wet Scrubber Wet Scrubber -- 

 
C. Noise Pollution Aspect 
 
1. Sources of Noise 

 
i. In proposed unit, very high noise generating sources would not exist. HSD Generator Set 

(D.G. Sets- 2 Nos.) under existing sugar and co-gen unit would be one of the sources of 
noise pollution. But the operation of D.G. Set would be only in the case of power failure. 
Expected noise levels in the section would be about 72 dB (A). Adequate noise abatement 
measures like silencer would be implemented in this section. Moreover, enclosures to the 
machinery would be provided wherever possible. 

ii. Fermentation section & distillation section would be the other minor noise generating 
sources. The expected noise levels in these sections would be in the range of 70 to 80 
dB (A).  

iii. Pumps, compressors, boiler house, turbine, movement of trucks for material 
transportation etc. 

 
2. Control Measures 
 
Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs, 
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to 
reduce the noise levels. 

 
 
 

10 
 



D. Hazardous Wastes 
 

Table 10 Hazardous Waste Details 
 

Sr. 
No. 

Industrial Unit Hazardous 
Waste Category 

Quantity Storage Disposal 

1 Sugar and 
Cogeneration Unit 

5.1 - Spent Oil  5.0 
Kg/Day 

HDPE 
Drums 

Reuse in own boiler as 
fuel 

2 Proposed 
Distillery Unit 

5.1 - Spent Oil 1.8 
MT/Yr 

HDPE 
Drums 

Would be burnt with 
bagasse in co-gen 
boiler. 

 
E. Solid Wastes 

 
Table 11 Solid Waste Generation, Storage and Disposal Details 

 
No. Industrial 

Unit 
Waste Type Quantity Storage Disposal 

1.  Distillery  Yeast Sludge 10 KL/Day 
(300 KL/M) 

Immediate 
utilization 

To be consumed during 
spent wash composting 
process. CPU sludge 0.5 MT/M 

2.  Sugar 
Factory 

Boiler Ash 30 MT/D 
(900 MT/M) 

Silo of cap. 
50 MT 

Sold to brick 
manufacturers 

Biological 
sludge from 
ETP 

15 MT/D 
(450 MT/M) 

-- Used as fertilizer in own 
land 

 
F. Odour Pollution 

 
Under proposed distillery project, spentwash shall be carried through closed pipeline for 
biomethanation followed by concentration in MEE. Concentrated spentwash shall be 
forwarded to composting along with boiler ash, press mud and yeast sludge. Hence, odour 
nuisance due to spentwash storage activity shall be entirely eliminated. 
 
G. Compliance with the Norms 

 
All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, 
solid & hazardous wastes handling and disposal as well as in respect of emission handling 
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board 
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same 
practice shall be continued after implementation of proposed project. 
 
H. Environmental Management Cell 
 
After approval of EC from the MoEFCC, the meeting of the management of MLSCIL shall 
be conducted in which the budgetary allocation for the EMP shall be discussed and finalized 
and comprehensive EMP shall be prepared as per the guidelines of CPCB. Environmental 
Cell consisting of Managing Director and departmental heads will be created for efficient 
management of the environmental activities in the industry. This cell would comprise of 
following members - 

11 
 



Table 12 Environmental Management Cell  
 

Sr. 
No. 

Name of Member Designation Number of 
Person(s) 

1.  Mr. Siddharam Mhetre Chairman 1 
2.  Mr. Gokul D. Shinde  Vice-Chairman 1 
3.  Mr. Datta B. Shinde  Managing Director 1 
4.  Mr. Bhagwan Shinde  Director 1 
5.  Mr. Shivraj Mhetre Director 1 
6.  Dr. Sangram Ghugare  Env. Consultant 

Equinox Environments (I) Pvt. Ltd. 
 

7.  Mr. R. K. Gadade  Works Manager 1 
8.  Mr. P. B. Pawar Manager (Production) 1 
9.  Mr. A. S. Patil General Manager (Cane) 1 

10.  Mr. K. L. Hosure  Cane Manager 1 
 

Investment to be done by MLSCIL towards environment protection under proposed distillery 
is presented as follows –  

 
Table 13 Capital As Well As O & M Cost (Proposed Distillery) 

 
Sr. 
No. Description Cost Component 

Capital O & M/Year 
1. Spentwash Treatment: Bio-methanation Plant, 

MEE, Bio-composting Infrastructure, CPU. 
Rs. 1200 Lakhs Rs. 150 

Lakhs. 
2. Solid & HW Wastes: Conveyor, Silos, Yards, 

Handling; Loading & Unloading  Equipment 
Rs. 500 Lakhs Rs. 50 Lakhs 

3. Noise Pollution: Insulation, Isolation, Attenuation 
Infrastructure of  Plant & Machinery, PPEs 
[...]
1350 iklaaoilaTrÀmaihnaa  
³45 iklaao ilaTr p`it idna´ 

e@sT/a nyaUT/la 
Alkaohaola (ENA) 

1350 iklaaoilaTrÀmaihnaa 
³45 iklaao ilaTr p`it idna´ 

[qaonaa^la 1350 iklaaoilaTrÀmaihnaa 
³45 iklaao ilaTr p`it idna´ 

[MmpuAr isprIT 75 iklaaoilaTrÀmaihnaa  
³2.5 iklaao ilaTr pìt idna´ 

jaaoD ]%padnao 
kMpaosT 39110 maoiT/k TnaÀhMgaama 
baayaaoga^sa 28,800 Gana maI.Àidna 
kaba-na DayaAa^@saa[-D 32 maoiT/k TnaÀidna 

saaKr karKanaa 
³saQyaacaa´ 
³3500 Tna p`itidna´ 
 
 
 

saaKr 10500 maoiT/k TnaÀmaihnaa 
jaaoD ]%padnao 

maaola^isasa 4200 maoiT/k TnaÀmaihnaa 

baga^sa 31500 maoiT/k TnaÀmaihnaa 
p`osamaD 3675 maoiT/k TnaÀmaihnaa 

sahvaIja p`klp 
³saQyaacaa´ ³10 mao. va^T´ 

vaIja 10 mao.va^T 

27 
 



 
 
AasavanaI p`klp¸ saaKr karKanaa AaiNa sahvaIja p`klpasaMdBaa-tIla ma^nyauf^@carIMga 
p`aosaosa AaiNa Flaao caaT- [.Aaya.e. irpaoT- maQyoa p`krNa ­2 yaoqao jaaoDlao Aahot. 

 

5´ p`klpacao ]i_YT 
 

doXaacyaa Aqa-vyavasqaot Alkaohaolanao mah%vaacao sqaana imaLivalao Aaho. Anaok pk̀arcyaa 
rsaayanaaMcyaa inaima-tImaQyoa to ek p`mauK kccaa maala mhNaUna laagato. Alkaohaoilak 
ilaksa- ³maV´ varIla ]%padna Xaulkacyaa $panao sarkarlaa to ]%pnnaacao ek far 
maaozo saaQana Aaho. pav̂ar Alkaohaola sva$pat poT/aola baraobar Alkaohaolacaa vaapr 
[MQana mhNaUna kolaa jaa} Saktao.yaacabaraobar frmaoMToD Alkaohaolalaa kahI doSaaMmaQyao 
jasao kI japana‚ Amaoirka‚ k^naDa‚ EaIlaMka [. maQao KUp maagaNaI Aaho karNa yaa 
doSaaMmaQyao poTao/ilayama Ë`UD cyaa na^FtapasaUna tyaar kolaolao isaMqaoTIk Alkaohaola 
ibavhrojaosa saazI ]pyau@t naahI.  
 
 

yaacabaraobar tola va naOsaiga-k vaayaU yaaMcao s~aot mayaa-idt Asalaonao Alkaohaolalaa Kinaja 
tolaalaa pyaa-ya mhNaUna vaaprNyaacaa navaa kla $jaU hao} phat Aaho. yaamauLo 
BaivaYyaat AlkaohaolacaI maagaNaI vaaZt jaaNaar Aaho. varIla sava- baabaIMcaa ivacaar 
k$na maataoEaI laxmaI Saugar AaiNa kaojanaroSana [MDisT/ja ila.yaaMnaI 45 iklaao 
ilaTsa- p`it idna xamatocaa maaolaîsasavar AaQaairt AasavanaI p`klp ]BaarNaocao zrivalao 
Aaho.   
 
6´ Payaa-varNaivaYayak dRiYTkaona 
 
maataoEaI laxmaI Saugar AaiNa kaojanaroSana [MDisT/ja ila. yaaMnaI A%yaMt p`BaavaI va 
pirNaamakark ASaI pyaa-varNa vyavasqaapna yaaojanaa (EMP) rabaivaNaocao inayaaojana kolao 
Aaho. %yaatIla ivaivaQa GaTk KalaIlap`maaNao Aahot. 
 
 

paNyaacaa vaapr¸ saaMDpaNyaacaI inaima-tI va %yaacaI p`ik`yaa 
 
 
 

A) paNyaacaa vaapr 
 

Pa`staivat AasavanaI pk̀lpamaQyao drraoja haoNaara paNyaacaa vaapr yaacaa saivastr 
tpSaIla KalaIlap`maaNaoo – 
 
 
 
 
 
 
 
 
 
 
 

28 
 



t>a 4 p`staivat AasavanaI p`klpasaazI paNyaacaa vaapr va  
saaMDpaNaI inaima-tIcaa tpiSala  

 

Anau.
Ë.  

tpSaIla paNyaacaa vaapr (Gana maI.⁄idna) saaMDpaNyaacaI 
inaima-tI 

(Gana maI.⁄idna) 

ivalhovaaT pQdt 

ËiSaMga; 
180 idvasa  

naa^na ËiSaMga; 
90 idvasa 

1. GargautI 5 
(#1+§4)  

#5 4.5  p`staivat saaMDpaNaI 
p`ik`yaa ko,Md`amaQyao ³STP´ 
p`ik`yaa kolao jaa[-la 

2. AaOVaoigak     

p`aosaosa 
 

360 
(§ 210+*150)  
+ ³maaola^isasa 
120 iklaao 
ilaTr´ 

360 (#210+*150) 
+ ³maaola^isasa 
120 iklaao 
ilaTr´ 

ra^ spoMnTvaa^Sa – 
335 

MEE 
ka^nsaMT/oToD 
spoMnTvaa^Sa –200  
MEE 
kMnDosaoT−130 

1. ra^ spoMnTvaa^Sa ­ 335  
Gana maI.⁄idna ho 
baayaaoimaqaonaoT  kÉna   
[vhp̂aoroTr maQyaoo 
k^ansanaTo/T krNyaat 
yaošla. 

2. k^ansanaTo/T 
spoMnTvaa^Sa ­  200  
Gana maI.⁄idna ho 
p`osamaD¸ baa^yalar AŜa 
AaiNa [sT slaja saaobat 
baayaaokMpaosTIMgalaa 
vaaprlao jaašla.  

spoMnTilaJa−90 1. [tr saaMDpaNaI jasao 
kI MEE kMnDosaoT¸ 
kuilaMga blaaoDa}na¸ 
la^ba AaiNa vaaîSaMga va 
spoMnTilaJa yaaMvar 
p`staivat AasavanaI 
p`klpacyaa knDosaoT 
pa^ilaSaIMga yauinaT 
³CPU´ maQyao pìËyaa 
k$na puna-vaapr 
krNyaat yaošla. 

la^ba AaiNa 
vaa^iSaMga 

*7  *7 5  

kuilaMga *65 *65 5 
sËbar  *2  *2 --  

 AaOVaoigak 
ekuNa 

434 
(♣210 + *224) 

(0 KL/KL of Alc.) 

434 
(#210+*224) 

(4.6 KL/KL of Alc.) 

 

ka^nsaMT/oToD 
spoMnTvaa^Sa −200  
³spoMnTvaa^Sa 4.4 
ik.ila.Àik.ila. 
Alkaohaola´ † 
[tr 230 Gana 
maI.⁄idna 

 ekuNa 439  
(♣210 + *224+ 

§4+ #1) 
99.77 % i.e. 100 % 

Recycle   

439 
(#215 + *224) 

(4.6 KL/KL of Alc.) 
50 % Recycle 

­ § ekuNa  knDosaoT 

³saaKr karKaanaa´ – 

2380 Gana maI.⁄idna 

TIp : 
# saMgaaolagaI bau. baMQaara maQauna Gaotlao jaaNaaro paNaI 

       § STP maQyao p`ikỳaa kolaolao paNaI 
     µ AasavanaI p`klpacyaa CPU maQyao p`ikỳaa kolaolao paNaI  

29 
 



          ♣ ekuNa vaaprapOkI p`itidna laagaNaaro paNaI jao }saamaQaUna inaGaNaaro kMnDMosaoTcaa puna-vaapratuna 
imaLola. 

 
 

 

t>a 5 saaKr karKanaa va sahvaIja p`klpaMsaazI paNyaacaa vaapr va  
saaMDpaNaI inaima-tIcaa tpiSala  

 
Anau. 
Ë. 

tpSaIla paNyaacaa vaapr 
(Gana maI.Àidna) 

saaMDpaNyaacaI  
inaima-tI 

(Gana maI.Àidna) 

P`aik`yaa va 
ivalhovaaT pQdt 

ËiSaMga; 
180 idvasa 

naa^na ËiSaMga; 
50 idvasa 

  

1 GargautI 24 
(#2.4 + §21.6) 

24 
(#2.4 + §21.6) 

23.5 p`staivat 
saaMDpaNaI 
p`ik`yaa 
ko,Md`amaQyao 
³STP´ p`ik`yaa 
kolao jaa[-la 

2 AaOVaoigak     
p`aosaosa *1430 -- 60 p`sqaaipt saaKr 

karKanaa va 
sahvaIja 
p`klpatuna  baahor 
pDNaaáyaa ekuNa 
200 Gana maI. 
p`itidna 
saaMDpaNyaavar 
saaKr 
karKanyaacyaa 
saaMDpaNaI p`iËyaa 
p`klpat ³šTIpI´ 
p`iËyaa kolaI jaato. 

kuilaMga *312 #312 30 
baaŷalar 300 

(#147 +*153) 
#300 

 
30 

DI. ema. 
ba^k vaa^Sa 

#70 #70 70 

la^baaoroTaorI 
A^nD vaa^iSaMga 

*10 .. 10 

A^Sa @vaoMicaMga *5 #5 -- 

AaOVaoigak 
ekuNa 

2127 
(#147 + *1980) 

#687 
 

200 

3 ekUNa 2151 
(#149.4 + 

*1980 + §21.6) 
93% Recycle 

711 
(#689.4 +  

§21.6) 

--  

 

TIp : 
# saMgaaoLgaI bau. baMQaara maQauna Gaotlao jaaNaaro paNaI 

    
 
 *ekuNa vaaprapOkI p`itidna laagaNaaro paNaI jao }saamaQaUna inaGaNaaro kMnDMosaoTcaa puna-vaapratuna imaLola. 

  $ esa. TI. pI. maQaUna p`ikỳaa kolaolao paNaI 
 
isa.pI.isa. baI. naa^ma- ¹ vaaT̂r knJampSana 100 ila.À mao. Tna kona ËSD‚ 93 ‰ knDnsaoT 
irsaayakla AaiNa eFlauenT janaroSana‚ 100 ila.À mao. Tna kona 57.14 ila.À mao. Tna kona 
ËSD. 
 

p`staivat 45 iklaao ilaTr p`it idna AasavanaI p`klpasaazI ekUNa 439 Gana 
maITrÀidna [t@yaa paNyaacaI garja Aaho. gaaLp hMgaama drmyaana ³180 idvasa´ 
ekUNa 439 Gana maITrÀidna pOkI 210 Gana maITrÀidna [tko paNaI }saamaQaUna 

30 
 



inaGaNaaro kMnDMosaoTcaa vaapr kolaa jaašla¸ 224 Gana maITrÀidna ho p`staivat 
AasavanaI p`klpamaQaIla CPU maQyao  p`ik`yaonaMtr puna-vaapr kolao jaa[-la¸ 4 Gana 
maITrÀidna ho STP maQyao p`ik`yaa kolaolao paNaI va 1 Gana maITrÀidna (0.22 %) 
GargautI vaaprasaazI saMgaaolagaI bau. baMQaara maQaUna GaoNyaat yao[-la. yaavaÉna Asao 
idsaUna yaoto kI gaaLp hMgaama drmyaana ekUNa 99.7‰ mhNajaoca 100‰ ho p`staivat 
AasavaNaI p`klpamaQyao puna-vaapr kolao jaašla.  

 
k`iSaMga hMgaama sau$ Asatanaa GargautI vaapra iSavaaya saMgaaolagaI baMQaara maQauna 
kaoNa%yaahI pk̀arcaa paNyaacaa ]psaa krNyaat yaoNaar naahI. 
saaKr karKanyaacyaa inamahMgaamaI kaLat p`staivat p`klpasaazI laagaNaa­yaa ekuNa 
paNyaapOkI 215 Gana.maIÀidna [t@yaa paNyaacaa ]psaa saMgaaoLgaI bau. baMQaa­yaatUna 
kolaa jaa[-la. 
[tr 224 Gana. maIÀ idna ³50‰ punavaa-pr´ paNyaacaI put-ta ih saI.pI.yau maQauna 
inaGaNyaa­yaa paNyaacaa vaapr kolaa jaa[-la. 
 

tsaoca saQyaacyaa p`sqaaipt saaKr karKanaa va sahvaIja pk̀lpasaazI laagaNaaro 
ekUNa paNaI ho 2151 Gana maI.À idna [tko Aaho. %yaapOkI 2127 [tko paNaI 
AaOdyaaoigak vaapra krta Aaho va 24 Gana maI.À idna ho GargautI vaapra krta 
Aaho. tsaoca AaOdyaaoigak vaapra krta laagaNaaro 1980 Gana.maI.À idna ³92‰´ [tko 
paNaI ho ]saamaQauna inaGaNaa­yaa knDoMsaoTcaa puna-vaapratUna imaLto. raihlaolyaa 149.4 
Gana maI.Àidna ³7‰´ paNyaacaa ]psaa ha saMgaaoLgaI bau. baMQaa­yaa maQauna kolaa jaatao. 
21.6 Gana.maI.Àidna ³1‰´ paNaI ho FlaiSaMga krIta vaaprlao jaat Asauna to paNaI  
esa.TI.pI maQauna pk̀`Iyaa kolaolyaa paNyaamaQaUna Gaotlao jaato. ]va-rIt 2.4 Gana 
maI.Àidna paNaI ho saMgaaoLgaI bau.baMQaa­yaatUna ]psaa k$na Gaotlao jaato. 
 
ba. saaMDpaNaI p`ik`yaa  
 

1. GargautI saaMDpaNaI 
 

p`staivat AasavanaI pk̀lpamaQauna 4.5 Gana maITrÀidna [tko GargautI saaMDpaNaI    
inamaa-Na hao[-la yaavar p`staivat GargautI saaMDpaNaI p`ik`yaa ko,Md`amaQyao ³STP´ p`ik`yaa 
kolao jaa[-la. tsaoca p`sqaaipt saaKr karKanyaamaQaIla GargautI vaapramaQauna 23.5 
Gana.maI. Àidna [tko saaMDpaNaI p`k`Iyaa kolao jaa[-la. p`k`Iyaa kolaolyaa paNyaacaa puna-
vaapr ha FlaiSaMga krIta kolaa jaa[-la. 
 
2. AaOVaoigak saaMDpaNaI 
 
p`staivat 45 iklaao ilaTr p`it idna p`klpatUna 335 iklaao ilaTr [tka spoMTvaa^Sa 
ha saaMDpaNyaacyaa sva$pat baahor pDola‚ tsaoca 90 iklaao ilaTr [tko spoMTilaja 
baahor pDtIla. [tr saaMDpaNaI ho kuilaMga blaaoDa}na‚ la^ba AaiNa vaa^iSaMga sva$pat 
10 Gana maI. P`ait idna baahor pDola. ra^ spoMTvaa^Sa ha p`qama ema.[-.[-, maQyao 
ka^nsaMT/oT kolaa jaa[-la va naMtr %yaavar baayaaoimaqaonaoSana pìk`yaa kolaI jaa[-la. haca 
k^ansaMTo/ToD spoMTvaa^Sa puZo p`osamaD‚ baa^yalar AŜa va [-sT slaja saaobat ek~ 
k$na baayaaokMpaosT p`k`Iyao krIta vaaprlaa jaa[-la. 
 

31 
 



ema.[-.[- kMDnsaoT ³130 Gana.maI pìt idna´‚ spoMTilaja ³90 Gana maI.p`it idna´ va 
[tr saaMDpaNaI ³10 Gana.maI pìt idna´ Asao sava- saaMDpaNaI ho p`staivat p`klpacyaa 
saI.pI.yau maQyao p`k`Iyaa kolao jaa[-la. 
 
saQyaacyaa saaKr karKanaa va sahvaIja p`klpatuna baahor pDNaaáyaa ekuNa 200 
Gana maI.Àidna saaMDpaNyaavar saaKr karKanyaacyaa saaMDpaNaI p`iËyaa p`klpat 
³ETP´ p`iËyaa kolaI jaato. pìËyaa kolaolao saaMDpaNaI isaMcanaasaazI vaaprlao jaato. 

 
 t@ta 6 sponTvaa^Sa cao gauNaQama- 

 

Anau. 
k`M 

pirmaaNa baayaaoimaqaonaoSana 
p`ik`yao AaQaI 

baayaaoimaqaonaoSana 
p`ik`yao naMtr 

ka^nsaTo/Sana va 
baayaaoimaqaonaoSana naMtr 

1.  pH 3.9 – 4.5 7.0 - 7.8 6.5 - 8.0 
2.  Total Solids 

(mg/l) 
1,00,000 - 1,15,000 20,000 – 25,000 60,000 - 80,000 

3.  Suspended 
Solids 

15,000 - 20,000 5,000 – 7,000 10,000 - 15,000 

4.  Total Dissolved 
Solids (mg/l) 

80,000 - 90,000 15,000 – 18,000 50,000 - 65,000 

5.  BOD  (mg/l) 60,000 - 80,000 9,000 – 12,000 35,000 - 50,000 
6.  COD (mg/l) 1,20,000 - 1,40,000 30,000 – 35,000 70,000 - 90,000 

 
 t@ta 7. P`aosamaD va iflar maToiryala caa spoMTvaa^Sa kMpaoisTMgacyaa ]plabQatocaa 

tpSaIla 
 

Anau.
k`M 

tpSaIla P`amaaNa 

1 ]saacao ËiSaMga 3500 mao.TnaÀidna 
2 kamakajaacao idvasa 180 idvasa 
3 ekUNa Ë`iSaMga 6,‚30‚000 mao.TnaÀhMgaama 
4 P`aosamaDcao p`maaNa ³ekuNa ]sa ËiSaMgacyaa 

4‰´ 
25‚200 mao.Tna 

5 [tr iflar maToiryala ³baa^yalar A^Sa‚ 
yaIsT slaja´ 

2700 mao.Tna † 6020 
mao.Tna Ä 8720mao.Tna 

6 kMpaoisTMga krItacao ekuNa iflar 
maToiryala 

33‚920 mao.Tna 

 
   t@ta 8. AasavanaI p`klpatUna inamaa-Na haoNaa­yaa spoMTvaa^Sa caa tpSaIla 

 

Anau.
k`M 

tpSaIla P`amaaNa 

1 tyaar haoNaa­yaa spoMTvaa^Sacao p`maaNa 335 Gana maI.Àidna 
2 baayaaoimaqaonaoSana va ka^nsanToSana p`ik`yao naMtr 

tyaar haoNaara spoMMTvaa^Sa 
200 Gana maI.Àidna 

3 kamakajaacao idvasa 270 idvasa 

4 ekUNa tyaar haoNaara spoMTvaa^Sa 54‚000 Gana maI.ÀhMgaama 
 
 

32 
 



• kMpaosTIMga krItacao p`osamaD va spoMTvaa^Sa cao p,̀maaNa Á p`osamaD Á spoMTvaa^Sa ­ 
1Á2.5 

• iflar maTorIyala va spoMTvaa^Sa maQaIla kzINa pdaqaa-Mcao p`maaNaÁ­ 30‰ 

• kMpaosTIMga cao caË ̀Á­ 45 idvasa 
• saarasaar kMpaosT Á­   16525 mao.Tna. 

• kMpaosTIMgasaazI laagaNaaro xao~ Á­ 8 ekr 

 
spoMTvaa^Sa baayaaokMpaosTIMgacaa maasa ba^laonsa AaiNa kMpaosTIMgasaazI laagaNaaro xao~ 
yaasaazI AÐnao@Sar ­f pha.  
 
 AaraKDa 1 p`staaivat p`klpasaazI laagaNaa­yaa saaI.paI.yaU yaUainaTcaa AaraKDa 

 

 
 
 
 
 
 
 
 
 

33 
 



AaraKDa 2 p`sqaaipt saaKr karKaanyaamaQaaIla saaMDpaaNaI p`k`Iyaa p`klp 
 

EqualisationTank

Feed Sump

Screen 
Chamber

(1.5 M  X1.5 M 
X 1.5 M )

O&G 
Removal

Tank
(1.5 M X1.5 M 

X 1.5 M)

Balancing Tank

Aeration Tank

( 18 M X 7 M X 1.5 M) ( 8 M X 9 M X 1.5 M) (7 M Ø 
& 3.5 M)

( 18 M X 9 M X  4.2 M)(8 M Ø 
& 3 M)

( 7 M  X 6 M  X 2 M)

Secondary 
Clarifier

Primary 
Clarifier

Excess Sludge

Sludge

RAS

SDB

Effluent  
325CMD

Neutralization
Tank

(2.3 M  X 2.3 M 
X 1 M )

PSF- Pressure Sand Filter
RAS- Return Activated Sludge
SDB- Sludge Drying Bed

PSF

(3 M  X 2.5 M  X 1.5 M)

Bio
Tower

( 6 M  X 6 M  X 9 M)

Treated 
Water

NO. PARAMETERS UNIT RAW  
EFFLUENT

TREATED 
EFFLUENT

1. pH --- 4 - 6 7 - 8
2. COD mg/lit 2500 - 2800 <250 mg/

3. BOD mg/lit 1000 – 1200 <100 mg/l

4. TDS mg/lit 1800 - 2200 <2100 mg/l

 
 
 

ba. vaayau ]%sa-janao 
 
maataoEaI laxmaI Saugar va kaojanaroSana [MDsT/Ija ila. maQaIla ps̀taivat AasavanaI 
p`klpamaQaIla ivaivaQa p`k`IyaaMkrIta laagaNaarI sTIma hI p`sqaaipt p`klpatIla 
saQyaacyaa 50 Tna p`it tasa va 30 Tna Pa`it tasa xamatocyaa baa^yalar maQaUna GaotlaI 
jaa[-la.yaa daonhI krIta 65 maITr ]McaI AsaNaarI icamaNaI basavaNyaat AalaI Aaho. 
P`asqaaipt p`klpamaQaIla baa^yalar va iD.jaI saoT ]pkrNaaMcaa tpSaIla KalaIla pm̀aaNao  
 

       
 

t@ta 9 baa^yalarcao AaiNa DI.jaI. saoT tpSaIla 
 

Anau. 
k`. 

sT^kcaa tpSaIla 
 

saaKr karKanaa va sahvaIja 
1 2 3 4 

1. laa jaaoDlaolaa baa^yalar­1 baa^yalar ­2 DI.jaI saoT ­1 DI.jaI saoT­2 
2. xamata 50  Tna 

Àtasa 
30 Tna 
Àtasa 

160 kovhIe 500 kovhIe  

3. [MQanaacaa p`kar baga^sa baga^sa      iDJaola  iDJaola  

4. k^laaoirifk 
vh^lyau 

2200 
kI.k^larI À 
kI.ga`^ma 

2200 
kI.k^larI À 
kI.ga`^ma 

    ­­­­­­­ ­­­­­ 

34 
 



Anau. 
k`. 

sT^kcaa tpSaIla 
 

saaKr karKanaa va sahvaIja 
1 2 3 4 

5. ja$rI [MQana 545 mao.Tna 
À idvasa 

328 mao.Tna 
À idvasa 

0.2laI.ÀkovhIeca 0.2laI.ÀkovhIeca 

6. ]pkrNa 
baaMQaNaIsaazI 
vaaprlaolao 
maTorIyala 

ema. esa. ema. esa. ema. esa. ema. esa. 

7. Aakar 
³gaaolaÀcaaOrsa´ 

 D/ma gaaola D/ma gaaola  gaaola 

8. ]McaI ³jamaInaIcyaa 
var´ 

65 maI. 5 maI. 

9. prIGaÀAakar  6.5∗6.5 
maI. 

6.5∗6.5 
maI. 

0.2 maI. 

10. icamaNaIlaa 
Asalaolao 
inayaM~Naacao 
]pkrNa 

vaoT sk`bar vaoT sk`bar ¹¹ 

 
k. QvanaI p`duYaNa s~aot 
 

1. QvanaI inamaa-Na krNaaro s~aot  
 

p`staivat p`klpamaQyao Kup jaast Aavaaja inamaa-Na krNaaro s~aot AsaNaar 
naahIt.saQyaacyaa p`klpamaQaIla DI.jaI.saoT³2 k`.´ ha QvanaI pd̀uYaNaacaa ek 
s~aot z$ Saktao.pNa sadrIla DI.jaI.saoT f@t naohmaIcaa vaIjapurvaza KMiDt 
Asatanaa kaya-rt rahIla. DI.jaI.saoT AsaNaa¹yaa ivaBaagaatIla QvanaIcaI patLI 72 
DI. baI. ³e´ [tkI ApoxaIt Aaho. yaa ivaBaagaat ja$rI QvanaI inayaM~Na saaQanao 
jasao ik saayalaoMnsar basaivaNyaat Aalao Aahot. tsaoca Sa@ya Asaola %yaa 
saaQanasaamaga`IMnaa en@laaojar basaivaNyaat yaotIla. 

o frmaoMToSana va iDisTlaoSana sao@Sana ho [tr Aavaaja inamaa-Na krNaaro s~aot AsaU 
Saktat. yaa ivaBaagaatIla QvanaIcaI patLI 70 to 80 DI baI ³e´ [tkI ApoxaIt 
Aaho. 

o imalsa¸ pMPsa\¸ ka^mp`osasa-̧  baa^yalar ha}sa¸ Tbaa-[-na¸ T/@sacyaa yaoNyaajaaNyaacaa 
Aavaaja. 
 

2. inaya~MNa ]paya   
 

o QvanaI p`duYaNa inaya~MNa krNyaasaazI AayasaaolaoSana¸ saoproSana AaiNa [MnsaulaoSana 
yaa Tokinak vaaprlyaa jaatIla. pI.pI.[-.¸ [Armaf,¸ [ArPlaga [. QvanaI 
p`duYaNa inaya~Mk saaQanao kamagaaraMnaa purivaNyaat yaotIla.  
 
 
 
 

35 
 



D. Gaatk sva$pacaa kcara 
 

t@ta 10 Gaatk sva$pacaa kcara 
 

k`. Gaatk sva$pacaa kcara pirmaaNa saazvaNauk ivalhovaaT 
1. k^T. naM 5.1 spoMT Aa^[la  

³saaKr karKanaa va 
sahvaIja p`klp´ 

5.0 ik. 
ga^̀ma⁄ idvasa 

eca. DI.PaI 
[. D/ma   

 baa^yalarsaazI [MQana 
mhNaUUna 

2. k^T. naM 5.1 spoMT Aa^[la 
³p`staivat 45 ik. 
ila.Àidna AasavanaI pk̀lp´   

1.8 mao. 
Tna ⁄ vaYa- 

eca. DI.PaI 
[. D/ma   

baga^sa baraobar 
kao−jana baa^yalar maQyao 
jvalanaasaazI 

 
 

 [.Gana sva$pacaa kcara 
 

t@ta 11 Gana sva$pacaa kcara 
 

Ë. AaOVaoigak 
ivaBaaga 

kca–yaacaa 
p`kar 

pirmaaNa saaza ivalhovaaT pwt 

1. AasavanaI yaIsT 
slaja 

10  kI. 
laI.⁄ idna 

lagaocaca 
vaaprakrIta 

spoMTvaa^Sa saoabat 
baayaaokMpaosTIMgalaa 
vaaprlao jaašla. 
 

CPU 
slaja 

0.5 maoiT/k 
Tna⁄ mahInaa 

2. saaKr 
karKanaa va 
sahvaIja 
p`klp 

baa^yalar 
A^Sa 

30 maoiT/k 
Tna⁄idna 

Silo  50 
maoiT/k Tna 

vaIT inaima-tI krNaa–
yaaMnaa ivakNyaat yaošla  

ETP 
slaja 

15 maoiT/k 
Tna⁄ idna 

     ­­ Kt mhNauna vaapr 

 
f. vaasaacaa ]pd`va 
 

p`s%aaivat iDisTIlarI p`klpaMtga-t spoMTvaa^Sa baMd nailakotuna ka^nsaMT/oSana saazI 
MEE maQyoa naolaa jaa[-la. kânasTo/ToD spoMTvaaŜa ha baa^yalar ÂSa‚ P`aosamaD‚ va  
[-sT slaja yaaMsaaobat ek~ k$na baayaaokMpaosTIMga krIta vaaprlaa jaa[-la. yaamauLo 
spoMTvaa^Sa mauLo haoNaara vaasaacaa ]pd`va ha puNa-pNao naahIsaa hao[-la.  